Ove C Bjerregaard A/S

Hvidovre d. 29/8 2018

Vi, Ove C Bjerregaard A/S, erklerer hermed, at vores porcelaensvarer er godkendt i henhold til
rammeforordningen 1935/2004, GMT forordning nr 2023/2006 og direktiv 84/500 samt 822/2013

Porceleenet er testet i henhold til EU lovgivning (ovenstdende direktiver og forordninger) og kan
anvendes til bade kolde og varme fgdevarer uden risiko for afsmitning eller oplgsning af
porcelznet.

Med venlig hilsen

Ove C Bjerregaard A/S

A

Gert Petersson

Direktgr

Ove C Bjerregaard A/S Telefon 36 77 75 0o www.ocb.dk als reg.nr. 178935
Sydholmen 2-6, 2650 Hvidovre Telefax 36 77 75 o1 infor@ocb.dk
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DECLARATION OF COMPLIANCE ON MATERIALS AND ITEMS INTENDED TO COME INTO CONTACT
WITH FOOD (M.0.C.A.)

1. The undersigned Saturnia S.r.I. , legal office in Via Civita Castellana Km. 3,700, 01030 Corchiano (V1)
Italy, states that all the items provided, both those produced in our factory in Corchiano (VT) and the
imported ones, comply with the following EC Community legislation:

-1935/2004/EC and subsequent amendments;
-2023/2006/EC and subsequent amendments;
-84/500/EEC and subsequent amendments;
-2005/31/EC and subsequent amendments.

And comply also with the following Italian legislation:

-D.M. 21/03/1973 and subsequent updates and amendments;

-D.M. 04/04/1985 integr. D.M. 01/02/2007;

-DPR 777/82 and subsequent updates and amendments.

Further declares that, pursuant to article 6 of DLgs. 29 of 10 February 2017, Saturnia has sent an
appropriate communication to the competent Public Health Authority.

2, All our products are made of VITREOUS CHINA, are all made by the same production process (the
different shapes are made by simply replacing the press mold) and do not require special handling

precautions.

They resist to a maximum thermal shock of 160°C+20°C, are suitable for dishwashers use and microwaves
use.

2bis. All imported products come with test reports and manufacturer's declaration that certifies compliance
with current legislation.

3. Itis stated that the specific migration limits for lead and cadmium are respected.

This statement is supported by sample testing on our production, in accordance with Directive 2005/31 / EC
Annex II and D.M. March 21, 1973,

4, This declaration is made in accordance with the legislation mentioned above and is intended to:

Ove C Bjerregaard A/S - Sydhimen 2-6 - DK 2650 Hvidovre - Danmark

5. This statement is effective as of the date specified below and will be replaced if substantive changes will
occur in the production of material that can change some requirements or when the legislative references
cited in this statement will be modified and updated in such a way to require a new verification for

compliance.

Date 27/08/2018

Saturnia S.r.l. SATURNIA s.rl

Name: Luca Brunelll via Civita Casteﬂalna. Km 3,7
o

Function: Legal Representative A e oo

Position: Legal Representative F.l. 0386811100

Membro dello Federazione CISQ

Y
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ISO 9001
Sislema Quofla Cerlificalo

Saturnia S.r.l
Via Civita Castellana km. 3,700 - 01030 Corchlano (VT)Tel.: (+39) 0761 3891 - Fax: (+39) 0761 389 227 vanv.saturnia.net - e-mail: Info@saturnia.net
Codice Fiscale 00060370566 - Partita IVA 03968111009 R.E.A. nr. VT 40420 — Capitale Soclale 1.560.000,00 1.V.
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CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

Messrs
Saturnia Sri

Via Civita Castella Km
3,700

01030 Corchiano (VT)
Italia

CHEMICAL LABORATORY
TEST REPORT No. 757/16
on glazed ceramic objects

(D.M. 04/04/85 integration D.M. 01/02/07 as fulfillment European Directive
n.500/1984 and n.31/2005)

Saturnia Sri
Via Civita Castella Km 3,700
Requested by: | 01030 Corchiano (VT)

ftalia

On (date): 06/11/2016

For the sample | "P.PIZZA cm 31"
marked:

The results reported relate only to the samples tested.
No responsibility is taken for the accuracy of the sampling unless it is done under our own supervision.

The reproduction of this test report is only authorized in the form of a complete photographic facsimile.
Our written approval is necessary for any partial reproduction.

This test report consists of 3 pages this cover included.

Via Martelli 26 centro.ceramico@centroceramico. it Viale Valle d'Aosta 1
40138 Bologna — Italy www.centroceramico.it 41049 Sassuolo (MO) ~ Italy
Tel. +39 051 534015 Tel. +39 0536 802154
Fax +39 051 530085 Fax +39 0536 800662

Part. IVA 0094778-0375
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Test Report No. No. 757/16 Date 12/12/2016 Page 20of3

DESCRIPTION OF THE SAMPLE:
glazed ceramic tableware, marked "P.PIZZA cm 31" see photo 1

Manufacturer: T
Sampling details

- Where: = e

- Date: =00 e

- By whom: CUSTOMER

- How (methods): -—=-mmmmmmemene
Date of receipt in laboratory:  29/11/2016

TESTS PERFORMED :

) Date of Date of

Lead G.U. 26 aprile 1985 n.98 e G.U. 20 marzo starting ending
leaching 2007 n. 66 | 01112016 | | 0212116 |

. ) Date of Date of

Cadmium G.U. 26 aprile 1985 n.98 e G.U. 20 marzo starting ending

leaching 2007 n. 66 | 011216 | | 02/12/16 |

Photo 1

" Sampling is not under accreditation
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CENTRO CERAMICO

LAB N*" 0058

Test Report No. No. 757/16 Date 12/12/2016 Page 30of3

1 - SAMPLE CLASSIFICATION

DESCRIPTION
White glazed ceramic saucer ‘
DIMENSIONS D1 311 mm - CATEGORY: 1
D2 255 mm [] 2
h 9 mm |_| 3
2 - RESULTS
LEAD RELEASED: <0.01 mg/dm?
CADMIUM RELEASED: < 0.001 mg/dm?

Dr.ssa Adelia Albertazzi

Prof. Maria Chiara Bignozzi

(n°® 1091 Ordine Interprovinciale dei Chimici

dellEmilia-Romagna)

byl




Bologna, 16/12/2016

CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

SATURNIA s.r.l.

Via Civita Castellana Km
3,700

01030 Corchiano (VT)

TEST LABORATORY

TEST REPORT No. 7799/16

SATURNIA s.1.l.
Requested by: Via Civita Castellana Km 3,700
01030 Corchiano (VT)

On (date): 03/11/16

Forthe sample | wp pi77a o 31m.
marked:

The results reported relate only to the samples tested.
No responsibility is taken for the accuracy of the sampling unless it is done under our own supervision.

The reproduction of this test report is only authorized in the form of a complete photographic facsimile.
Our written approval is necessary for any partial reproduction.

This test report consists of 3 pages this cover included.

Via Martelli 26 centro.ceramico@centroceramico.it Viale Valle d'Aosta 1
40138 Bologna — Italy www.centroceramico.it 41049 Sassuolo (MO) - ltaly
Tel. +39 051 534015 Tel. +38 0536 802154
Fax +39 051 530085 Fax +39 0536 800662

Part. IVA 0094778-0375




Test Report No. 7799/16

CENTRO CERAMICO

Date 16/12/2016 Page 20f3

Description of the sample: Glazed ceramic tableware, marked "P.PIZZA cm 31", see photo 1.

Manufacturer:

Sampling details

- Where:
- Date:
By whom:

How (methods):  --—-—--mmmn-

CUSTOMER

Date of receipt in laboratory:  29/11/16

TESTS PERFORMED :

Mechanical dishwashing resistance of Date of Date of
EN 12875- utensils starting ending
5:2006 Part 5: Rapid test for ceramic catering | 0112116 | | 0512116 |
articles

Photo 1



CENTRO CERAMICO

Test Report No. 7799/16 Date 16/12/2016 Page 3of3

EN 12875-5:2006 - Mechanical dishwashing resistance of utensils

Part 5: Rapid test for ceramic catering articles

OPERATING CONDITIONS:

Detergent solution (EN 12875-5:2006 - § 4): 2% (w/w)

RESULTS:
CLASSIFICATION (EN12875-2 :2001)
1 ° INSPECTOR 2 ° INSPECTOR
SAMPLE COLOUR GLoss COLOUR GLOSS
Glaze |Decoration| Glaze |Decoration| Glaze |Decoration| Glaze |Decoration
1 0 0 0 0 0 0 0 0
2 0 0 0 0 0 0 0 0
8 0 0 0 0 0 0 0 0
4 0 0 0 0 0 0 0 0
AVERAGE CLASSIFICATION
(EN12875-2 :2001)
COLOUR GLoss
Glaze Decoration | Glaze Decoration
0 0 0 0

Legend (EN12875-2 :2001)
0 No visible change
1 First discernible change
2 Clearly visible change

The sign of the pencil was removed by dry cleanin

Pietro Bruzzi
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CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

SATURNIA s.r.1.

Via Civita Castellana Km
3,700

01030 Corchiano (VT)

TEST LABORATORY

TEST REPORT No. 7797/16

SATURNIA s.r.l.

Requested by: Via Civita Castellana Km 3,700
01030 Corchiano (VT)

On (date): 03/11/16

For the .sample "P_PIZZA cm 31",
marked:

The results reported relate only to the samples tested.
No responsibility is taken for the accuracy of the sampling unless it is done under our own supervision.

The reproduction of this test report is only authorized in the form of a complete photographic facsimile,
Our written approval is necessary for any partial reproduction.

This test report consists of 3 pages this cover included.

Via Martelli 26 centro.ceramico@centroceramico.it Viale Valle d’Aosta 1
40138 Bologna - ltaly www.centroceramico.it 41049 Sassuolo (MO) — Italy
Tel. +39 051 534015 Tel. +39 0536 802154
Fax +39 051 530085 Fax +38 0536 800662

Part. IVA 0094778-0375




CENTRO CERAMICO

Test Report No. 7797/16 Date 16/12/2016 Page 2 of 3

Description of the sample: Glazed ceramic tableware, marked "P.P1ZZA cm 31", see photo 1.

Manufacturer: = e
Sampling details
- Where: e
- Date: 0 e
- By whom: CUSTOMER

- How (methods): —--mrem-meeeee
Date of receipt in laboratory:  29/11/16

TESTS PERFORMED :
Materials and articles in contact with Date of Date of
. foodstuffs — starting ending
B UETe Eiod Test methods for water absorption of ceramic | 12012116 | | 1412416 |
articles

Photo 1




CENTRO CERAMICO

Test Report No. 7797116 Date 16/12/2016 Page

3of3

EN 1217 : 1997 - Materials and articles in contact with foodstuffs — Test
methods for water absorption of ceramic articles

Method A

RESULTS

Water absorption (%) of each specimen:

023 | 0.28 | 0.28

Average water absorption (%): 0.26

Method B

RESULTS

Water absorption (%) of each specimen:

0.21 | 0.24 | 0.29

Average water absorption (%): 0.25

Pietro Bruzzi
_ Technical v\c_arificléj%n\
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CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

SATURNIA s.r.1.

Via Civita Castellana Km
3,700

01030 Corchiano (VT)

TEST LABORATORY
TEST REPORT No. 7795/16

SATURNIA s.r.l.
Requested by: Via Civita Castellana Km 3,700
01030 Corchiano (VT)

On (date): 03/11/16

For the sample

iatkad: P.PIZZA cm 31"

The results reported relate only to the samples tested.
No responsibility is taken for the accuracy of the sampling unless it is done under our own supervision.

The reproduction of this test report is only authorized in the form of a complete photographic facsimile.
Our written approval is necessary for any partial reproduction.

This test report consists of 3 pages this cover included.

Via Martelli 26 centro.ceramico@centroceramico.it Viale Valle d'Aosta 1
40138 Bologna - ltaly www.centroceramico.it 41049 Sassuolo (MO) - ltaly
Tel. +39 051 534015 Tel. +39 0536 802154
Fax +39 051 530085 Fax +39 0536 800662

Part. IVA 0094778-0375




CENTRO CERAMICO

Test Report No. 7795/16 Date 16/12/2016

Page 20f3

Description of the sample:  Glazed ceramic tableware, marked "P.PIZZA cm 31", see photo 1.

Manufacturer: e

Sampling details
= Whats: = e
- Dafeg =00 e
- By whom: CUSTOMER
- How (methods); -

Date of receipt in laboratory:  29/11/16

TESTS PERFORMED :

EN 15284 : Materials and articles in contact with food stuffs .

2007 Test method for the resistance to microwave
heating of ceramic, glass, glassceramic
or plastics cookware

Date of Date of
starting ending

| 15112116 | | 15M12/16 |

Photo 1




Test Report No. 7795/16 Date 16/12/2016

CENTRO CERAMICO

Page 30of3

EN 15284 : 2007 - Materials and articles in contact with food stuffs .

Test method for the resistance to microwave heating of ceramic, glass, glassceramic

or plastics cookware

RESULTS:
MAXIMUM HANDLE TEMPERATURE AFTER
SAMPLE THE SHORT PERIOD HEATING (C°)
1 31.0
2 29.8
3 30.3

VISUAL INSPECTION AFTER THE TEST:

SAMPLE DESCRIPTION OF DAMAGE

OPTIONAL TEST :
savpLe | MAXIMUM SURFACE TEMPERATURE AFTER MAXIMUM SURFACE TEMPERATURE
THE SHORT PERIOD HEATING (C°) AFTER THE LONG HEATING PERIOD (C°)
1 42.0 730
2 36.3 83.0
3 41.5




